

报告编号(No.): BA20000839-1



第 1 页 共 3 页 Page 1 of 3

委托方
Applicant 咸宁市华欣制衣有限公司
XianningHuaxin Garment Co., Ltd

生产方
Manufacture 咸宁市华欣制衣有限公司
XianningHuaxin Garment Co., Ltd

客户认定
样品信息
Submitted Sample Description
商标 Trade Mark:
样品名称 Sample Name: 一次性防护服 disposable protective clothing,
色号 Color: —
数量 Quantity: 1, 描述 Description: 无纺布防护服 disposable nonwoven protectibe clothing
产品等级 Sample Grade: —, 安全类别 Safety Category: —
声明款号 Style No.: HXCR-01

检验类型 Test Type	委托检验 Requested Examination	来样日期 Date Received	签发时间 Date Issued
		2020-05-12	2020-05-21

判定依据
Performance Standard
GB 24539-2009 防护服 化学防护服通用技术要求 (颗粒物防护服)
GB 24539-2009 Protective clothing—Performance requirements of chemical protective clothing (particle tight protective clothing)



批准 Approved by

Wang Baojun (Director)



备注
Notes

委托检验仅对来样负责, 不承担其他连带责任。This report is valid only for the samples delivered by clients. 对检验报告若有异议, 应于收到报告之日起 15 日内向检验单位提出, 逾期不再受理。If there is any objection concerning the report, it is required that the objection should be put forth to the center within 15 days from the reception date of the report.
除非客户要求, 本报告检测结果及符合性判定不考虑测量结果的不确定度。Measurement uncertainty is not considered on the results and conformity assessment in the report unless required by the customer.
*暂未申请认可。*The test isn't requested for confirmation temporarily.



检验结论

Conclusion

1	撕破强力 Tear force	符合 Pass
2	接缝强力 Seam strength	符合 Pass
3	断裂强力 Breaking strength	符合 Pass

检验结果详见附页

The conclusion please refer to the attached pages

(附页)

报告编号(No.): BA20000839-1



第 3 页 共 3 页 Page 3 of 3

	标准值 Requirement	实测值 Results	单项判定 Judgement
撕破强力(N) Tear force(N) GB/T 3917.3-2009			符合 Pass
纵向 Longitudinal	> 10	> 10	
横向 Crosswise	> 10	> 10	
非正常撕破 torn abnormally			
接缝强力(N) Seam strength(N) GB/T 13773.1-2008			符合 Pass
	> 30	210	
断裂强力(N) Breaking strength(N) GB/T 3923.1-2013			符合 Pass
横向 Crosswise	≥ 30	84	
纵向 Longitudinal	≥ 30	152	

以下空白
End of report